
Ce
nt

ra
l S

ta
te

s W
at

er
 En

vir
on

m
en

t A
sso

cia
tio

n
10

21
 A

lex
an

dr
a B

lvd
, C

ry
sta

l L
ak

e, 
IL

 60
01

4
AD

DR
ES

S S
ER

VI
CE

 R
EQ

UE
ST

ED

The Official Magazine of the Central States Water Environment Association, Inc.

Fall 2019www.cswea.org • Wisconsin • Minnesota • Illinois

PLUS:
LIFT Spotlight – Stevens Point, WI 
2019 CSWEA Buyers’ Guide
Student Design: University of Illinois –  

Urbana Champaign

GWS Summer 2019 
Service  T rip

​The City of Wisconsin Rapids’ 
Wastewater Treatment Plant

PLANT PROFILE: 

http://www.cswea.org


A
ll tradem

arks ow
ned by Lakeside Equipm

ent C
orporation.  

©
 2019 Lakeside Equipm

ent C
orporation.

Screw Pumps
[...]
another missive from yours truly. It 
has become obvious that with the new 
and more stringent regulations being 

brought upon the industry, and with less and less 
real estate available, we are having to get more 
creative in how we plan, design, and build. In 
other words, we have to dial it in a little tighter in 
how we operate our facilities. 

We all hear about the design life of new 
equipment being around 20 years, which seems like a long 
time. But in reality, with budget restraints and the unflattering 
nature of our business, facilities often get pushed far 
beyond their design life, frequently outliving the people who 
installed them. 

Concrete lasts decades and one of the challenges for 
all of us is to ensure we do things the right way now and 
avoid any ‘regret capital’ by having to redo something 
already built to meet a new need. A wise man once told me, 
“Someone designed a perfect project; it was beautiful but 
never implemented. It was perfect all right, but only in his 
mind.” It was perfect because it was never questioned or 
challenged and was never put to the test. Nothing ever goes 
perfectly according to plan, and if it does you can bet some 
things may not be right. Few people remember the projects 
that went well – there are no good stories from them. Almost 
everyone remembers the ones that didn’t go well, the frantic 
calls pleading for help or when everything went dark. These 
are the ones that kept us up at night. We all need to do a 
better job of being critical and sharing our knowledge, both 
the good experiences and often more important the bad, so 
we learn how to do more with less and put the new concepts 
into practice.

At the end of the day it’s everyone’s challenge to run the 
facility. We must all share the sleepless nights when a severe 
storm threatens any weak link in the chain, potentially causing 
a permit violation. When the contractors have packed up 
their tools and moved on, and the engineers are working on 
the next design, it is the managers and operators that are 
left to live with the new facility. Operators are tasked with 
the challenge of keeping the water flowing and meeting the 
permits day in day out. They must do this regardless of what 
is being built at the time, what improvements are being made, 
or how the facilities are being torn up. If we miss our permits 
none of us are doing our jobs.

ILLINOIS SECTION CHAIR MESSAGE

We need to engage this group more both as an 
organization and in our own roles in the industry. 
Operators know the facilities better than anyone else 
does; they know what valve sends flow where and 
it is critical that this group be more involved in the 
planning of the improvements. The conversations on 
implementing new ideas into existing facilities needs 
to flow both from the designers to the plant and vice 
versa, the knowledge and experience of everyone 
contributing to a successful solution.

A wealth of knowledge is available in CSWEA 
and WEF, in the conferences, meetings, committees, seminars, 
and training courses. These training courses are a resource that 
we can highlight more to our peers as a way to share knowledge. 
This is what CSWEA’s operations certification program does 
without explicitly trying. What started out as a training program 
for operators to meet the IEPA’s requirements for CEU’s is 
also a great venue for sharing knowledge. This knowledge 
sharing is one of the fundamental goals of CSWEA, not just for 
operators, but for engineers too. It provides a great opportunity 
for engineers and operators to figure out how we do more with 
less, to learn from others and work cohesively to determine what 
we are really trying to accomplish. Think of how we can get a bit 
more out of CSWEA, learn a different perspective on what we 
do, communicate with others who we might not normally see at a 
conference, and expand your own venues for leaning.

Let’s all work together to broadcast this program to our 
operators and others as a stepping stone to seeing what CSWEA 
is about. Use it to get to know more about the conferences 
coming up, and, most importantly, discover more thoroughly 
from our coordination what works and what doesn’t work so we 
don’t recreate old mistakes.

So what’s the next topic? The next session is the Purpose and 
Fundamentals of Wastewater Treatment being held in Urbana 
Champaign Sanitary District on October 24th. The CSWEA 
website has this and other upcoming events listed at:
 www.cswea.org/illinois/events/upcoming-events

Also, don’t forget the upcoming Operations Seminar next 
month at the Fox River WRD. With a focus on Data collection 
and SCADA at facilities it will have a little something for 
everybody. These are some of the most immediate opportunities 
with more to come. In the next issue, we’ll rundown the training 
sessions to date, provide some feedback, and provide a sneak 
peek on what to expect in each of the future sessions. 

Slainte! 
James 

http://www.cswea.org
http://www.cswea.org/illinois/events/upcoming-events


​The City of Wisconsin Rapids’ 
Wastewater Treatment Plant

PLANT PROFILE

I
n 1900, the once rivaled towns, 
Centralia (located on the west side 
of the Wisconsin River) and Grand 
Rapids (located on the east side of 
the river) merged as one and adopted 

the name ‘Wisconsin Rapids’. The name 
came naturally due to a 45 foot descent 
the river has over an irregular shaped 
rock bed. Coupled with a number of 
small islands, the city makes for an 
aesthetically pleasing place to live. 

The Wastewater Treatment Plant 
serves a population of about 20,000 
people as well as two large cranberry 
operations, Ocean Spray and Mariani, 
which make up about 50% of the plants 
total BOD loadings. Wisconsin Rapids 
Wastewater also treats wastewater from 
two outlying communities Biron and 
Rudolph, WI. In order to effectively treat 
the city’s growing industry, the plant was 

upgraded in 2011 by Foth Engineering. 
The facility treats on average 3.5 millions 
gallons of wastewater on a daily basis. 
Peak monthly flow is 5.27 MGD. Peak 
daily flow is 8.71 MGD. The plant treats 
12,000 lbs of BOD per day on average, 
and meets an effluent phosphorus limit 
of <1.0 mg/l monthly average. The 
treatment train consists of 17 lift stations 
located throughout the city, with the four 
largest lifts pumping directly to the plant 
headworks, to start the gravity flowing 
treatment process.

The WWTP has nine full time 
employees including a Superintendent, 
Chief Operator, three Operators, 
Maintenance Technician, Relief Operator/
Assistant Maintenance, Collections 
Crew Leader, and Collections Operator. 
The staff works together to efficiently 
and effectively operate, maintain, and 
manage the treatment facility as well as 
the collection/conveyance system. 

Click HERE to return to Table of Contents32 www.cswea.orgCSWEA | Fall 2019

http://www.cswea.org


PRIMARY TREATMENT/ 
SOLIDS SEPARATION
At the treatment plant, influent wastewater 
flows through two 5 mm mechanical 
screens that remove inorganic material 
like large coarse solids and rags. 
Wastewater flows from the screens to the 
grit removal system, which consists of a 
grit vortex working simultaneously with a 
grit washer to settle out and remove heavy 
inorganic solids from the raw wastewater. 
The wastewater is then gravity fed to two 
95 foot primary clarifiers where solids 
are encouraged to settle. Two primary 
clarifiers effectively remove settled organic 
solids and reduce downstream BOD load 
by 30%. This helps lessen the BOD and 
nutrient load sent to the Integrated Fixed-
Film Activated Sludge Process (IFAS). 

SECONDARY/ 
BIOLOGICAL TREATMENT
The IFAS system is similar to a 
conventional activated sludge process, 
but with the addition of plastic disks that 
increase the surface area of the tank and 
allow organisms to bio-accumulate on 
the disks. The mixed liquor and the fixed 
film media disks work in conjunction to 
effectively treat high loads of BOD and 
nutrients in the wastewater. The IFAS 
system consists of two concrete tanks filled 
with plastic media disks. Three ABS high-
speed turbo blowers diffuse air from the 
bottom of the tank to provide oxygen for 
biomass as well as keep the mixed liquor 
and media disks well mixed. The disks 
allow a better environment for fixed film to 
thrive in the wastewater treatment process. 
Other benefits include a more diverse 
population of organisms, the ability to 
treat fluctuating loadings from day to day, 
and the ability to keep a larger biomass 
on-hand at all times.

The IFAS system is followed by up 
to four aeration basins that allow for 
polishing and further reduction of BOD 
and nutrients in the wastewater. Water then 
flows into a splitter box where flow is split 
between two final clarifiers. Floc is settled 
out and clear effluent water is passed 
over the clarifier weirs where it is passed 
through a Trojan 3000+ UV disinfection 
system before being discharged into the 
Wisconsin River. Settled activated sludge 
from the final clarifiers is either returned 
back to the IFAS system for continued 
biological treatment or wasted out of the 
system for thickening prior to digestion. 

SOLIDS TREATMENT AND 
HANDLING/DIGESTION
Waste activated sludge is thickened with 
two rotary drum thickeners before it is 
sent to digestion. Two 400 GPM RDTs use 
an emulsion flocculent to allow water to 
be filtered out of the WAS, and reduce 
supernatant load to the digestion process. 
A thermophilic batch digestion process 
(TPAD) is used to treat the solids portion 
of the treatment process, which produces 
an DNR approved ‘Exceptional Quality 
Class A’ biosolid. In the TPAD process 
both Digesters are heated to 135 degree 
Fahrenheit and continuously mixed with 
biogas cannons. The biogas produced 
is collected and held in the floating 
digester covers. The two covers allow 
for gas storage up to 50,000 cubic ft. 
On average the digestion process 
produces 110,000 cuft/day. The bio 
gas is then used to power a 330 kw 
Jenbacher generator that supplies power 
to the plant and heat for the digesters. 

At times the facility is able to produce as 
much power as is demanded, making the 
facility energy neutral during these periods. 
Digested sludge is dewatered with a Fourier 
fan press to 15% solids and sent to a drying 
pad for further drying until it is land applied 
as a soil amendment fertilizer. 

LABORATORY 
The Wisconsin Rapids Wastewater 
Treatment Plant staff also operate a 
Wisconsin State certified Laboratory. 

Click HERE to return to Table of Contents 33www.cswea.org Fall 2019 | CSWEAwww.cswea.org

http://www.cswea.org
http://www.greeley-hansen.com


Certified Laboratory Operators run 
daily tests on influent wastewater, 
treatment process checks, and effluent 
wastewater. These tests are performed 
to ensure compliance with the WPDES 
discharge permit parameters issued by 
the Wisconsin DNR. The main areas 
of compliance relate to Biochemical 
Oxygen Demand (BOD) which correlates 
to biological load the wastewater will 
put on our treatment process, Total 
Suspended Solids (TSS) which is the 
solids content of the wastewater that 
needs to be treated, Total Phosphorus 
(TP) which is the main nutrient of 
concern for the receiving body of water, 
and pH which is the acidity or alkalinity 
of the wastewater. Operators rotate 
through the Laboratory on a weekly 
basis, ensuring complete staff proficiency 
for environmental compliance. 

Let’s show the world what  

we can do together.  

Day by day. Project by project. 

Together we’re engineering  

clean water and preserving the 

 world’s most valuable resource.

Building a Better World
for All of Us

Engineers  |  Architects  |  Planners  |  Scientists

sehinc.com/subscribe  •  800.325.2055

Click HERE to return to Table of Contents34 www.cswea.orgCSWEA | Fall 2019

http://www.cswea.org
http://sehinc.com/subscribe


W EFTEC 2019 hosted the 32nd Annual Operations 
Challenge Competition, where teams compete 

to be recognized as the best wastewater collection and 
treatment personnel in the world. Each team is sponsored by 
a WEF Member Association or other recognized Operator 
Association and thus represent a variety of countries. In 
addition to Canada and the US, teams come from Latin 
America, Asia, Europe, and Africa. 

There are five events that test the precision, speed 
and safety of wastewater operators as they work as a 
coordinated team to complete events with tightly prescribed 
requirements. 

For the collection system event, the teams repair a broken 
8" PVC sewer main and install a 4" sewer lateral connection 
to the repaired pipe with nothing but hand tools. This event 
is particularly exciting to witness, and for a team to win they 
must finish in a 100 seconds.

To test the wastewater operators’ process control skills, 
the team combines their knowledge and analytical skills 
to complete a written exam that includes a computer 
simulation within 20 minutes. This is one of the quieter 
of the competitive events. To be the best operators in the 
laboratory event, which requires a team to work together to 
analyze 12 samples for alkalinity and ammonia as quickly as 
possible while maintaining the precision and following the 
strict protocols required by laboratory practices.

The maintenance event is one of the longer competitive 
events, requiring the team to troubleshoot lift station controls 
while replacing the impeller on the submersible pump from 
the lift station. Extremely strenuous, the teams are expected 
to demonstrate their ability to safely isolate and lock out 
equipment prior to performing the maintenance activities.

The safety event is a simulated confined space rescue 
requiring the team to demonstrate vast knowledge and 
skills to address various hazards encountered in wastewater 
treatment. Following proper procedures for lock out tag 
out, fall protection, confined space entry, ventilation and 
atmospheric monitoring, emergency rescue, and use of 
emergency showers are all part of this event.

CSWEA sponsors two teams each year, the Pumpers 
and the Shovelers. The five-member teams consist of award 
winning operators and facilities from Illinois, Wisconsin, and 
Minnesota. Up until a couple months before the competition, 
most of the participants haven’t even met each other. 

The teams prepare by intensive practice and team 
building over four to five days spent at the Janesville 
Wastewater Utility in Wisconsin. 

2019 TEAM MEMBERS:  
CSWEA PUMPERS
•	 Marc Zimmerman (Coach) – Janesville WWTP, WI
•	 Aaron Berry – Trotter & Associates, Inc., IL 
•	 Brian Schoenecker – City of St. Cloud, MN
•	 Joe Watson – NEW Water, WI 
•	 Mark Knuth – Racine WWTP, WI
 
CSWEA SHOVELERS
•	 Chris Lefebvre (Coach) – Stevens Point, WI
•	 Brandon Stall – WLSSD, MN
•	 Brent Perz – Baxter & Woodman, IL 
•	 Jason Robbins – Kishwaukee WRD, IL
•	 Wade Lagle – Urbana & Champaign SD, IL 
 
TRAINER
•	 Brian Skaife – Janesville WWTP, WI 

OPERATIONS 
CHALLENGE 
2019
By Kathy Crowson

Your Partner in 
Innovation
At CDM Smith, we thrive on 
helping you meet your challenges 
with solutions that maximize 
capital investments through  
the latest advances  
in technology.

cdmsmith.com
Wisconsin – Illinois – Minnesota

Click HERE to return to Table of Contents 35www.cswea.org Fall 2019 | CSWEA

http://www.cswea.org
http://cdmsmith.com


OCTOBER

 
Il 2019 Up State Operations Seminar
October 30
Fox River Wastewater Reclamation District 
South Elgin, IL

NOVEMBER

MN Conference on the Environment
November 7
Minneapolis Convention Center  
Minneapolis, MN 

Operator Training Course #14477: 
Fundamentals of Anaerobic Digestion
November 13
Bloomington Normal Wrd (SE Plant) 
Heyworth, IL

WI Operations Seminar – 
Phosphorous & Nutrients
November 14
Culver Family Welcome Center  
Oshkosh, WI

 

WI Industrial Pretreatment Seminar
November 19
University Of Wisconsin Green Bay  
Green Bay, WI

IL 2019 B.E.E.R. Seminar